'i:;‘ 5275 MARBLE CUTTER 180MM ( CM7 4107)

ey

m———————"

ST100LddMOd NOSLIVM



5275 Marble Cutter 180 mm (CM7 4107)

.NO PART NO. SPARE PART NAME
1 5275-001 Hex nuit m4 cord
2 5275-002 cord
3 5275-003 cord guard
4 5275-004 stain relief
5 5275-005 Pan head tapping screw ST4.2 X16 ( with Flat Washer )
6 5275-006 ST4.2 X16 Handle Set A
7 5275-007 Handle Pan Head Screw M4X28 (WITH Spring and flat Washer )
8 5275-008 Dust proof Cover
9 5275-009 Switch Trigger Cover
10 5275-010 trigger switch
11 5275-011 Pan Head Screw M4X28 (WITH Spring and flat Washer )
12 5275-012 capacitor
13 5275-013 Inductance
14 5275-014 Handle set B
15 5275-015 Pan Head Screw M4X8
16 5275-016 Drive spindle
17 5275-017 Woodruff key
18 5275-018 Bearing Retainer
19 5275-019 Paper pad
20 5275-020 Cup Head Square neck bolt m8X30
21 5275-021 cross Recessed Hexagon bolt with Indentaion M5X20
22 5275-022 wheel cover
23 5275-023 Plate
24 5275-024 Pan head screw M4X8
25 5275-025 knob
26 5275-026 gear housing Ball
27 5275-027 Ball Bearing 620277
28 5275-028 Rubber pin
29 5275-029 Washer
30 5275-030 Seal Bar
31 5275-031 Needle Bearing
32 5275-032 Circlip For Shaft
33 5275-033 Bevel Gear
34 5275-034 circlip for hole 6203DDU
35 5275-035 Ball bearing 6203DDU Recessed Hexagon Bolt with
36 5275-036 cross Recessed indentaion m5X 16
37 5275-037 seal
38 5275-038 inner flange
39 5275-039 outer flange
40 5275-040 Hex flange Screw M8X20
41 5275-041 Armature assembly
42 5275-042 insutaion washer
43 5275-043 Ball bearing 6200VV
44 5275-044 Rubber Pin
46 5275-045 Stator Assembly




47 5275-046 Baffle Plate

48 5275-047 Middle Plate

49 5275-048 Pan Head Screw M5 X 40 (WITH Spring and flat Washer )
50 5275-049 Nameplate

51 5275-050 Auxiliary Handle

52 5275-051 Rear Cover

53 5275-052 Cover brand

54 5275-053 Brush Holder Cap

55 5275-054 Carbon Brush

56 5275-055 hex socket head

57 5275-056 Head Screw M5X8 Carbon Brush
58 5275-057 Brush Holder Motor Housing
59 5275-058 pan Head Screw

60 5275-059 M5X10 Lock Lever

61 5275-060 Hex Nut

62 5275-061 Washer

63 5275-062 Hex Lock Nut M8

64 5275-063 Fillister Head Screw M8X62
65 5275-064 M8X62 Base

66 5275-065 Tapping Screw M5X73

67 5275-066 M5X73 Washer




